
1 
 

JOINT INSPECTION REPORT  
(25.04.2017)  

 

OF  
 

THE SPECIAL INSPECTION COMMITEE 
 

Constituted by  

Hon’ble National Green Tribunal  
(Order dated 24th April, 2017)  

  
 

IN THE MATTER OF 

 

M.C. MEHTA VS. UNION OF INDIA 

[O.A. NO. 200/2014] 

 

- Submitted by-  

 
Shri R. N. Jindal, Director  

Ministry of Environment, Forest and 
Climate Change 

Member Secretary 
Uttar Pradesh Pollution Control 

Board 
  
 
 
 
 
 

Shri  Sundeep, Director (T-II) 
National Mission for Clean Ganga 

 
 
 
 
 
 

Member Secretary 
Central Pollution Control Board 

Note:  

This report is to be signed by the Members before filing before Hon’ble NGT. May be some additional/missing 

observation is conveyed by the Members. They will be mentioned during the hearing and also would simultaneously 
[...]
Gajraula, 

District – 
Amroha,  

M/s. Jubiliant 

Life Sciences 

Ltd. (Chemical 
Unit II). 

Bharatigram, 
Gajraula, District 

– Amroha, 

M/s Jubiliant 

Life Sciences 
Ltd. (Distillery 

Unit), 

Bharatigram, 
Gajraula, 

District – 
Amroha, 

M/s. Jubiliant 

Agri & 

Consumer 
Products Ltd. 

(Polymer unit) 
Bharatigram, 

Gajraula. 

M/s Dairy 
India 

Private 

Ltd. 
Gajraula, 

Amroha, 

M/s Insilco Ltd., 

A-5, UPSIDC 

Industrial Area, 
Gajraula, 

M/s. 
Kaushambi 

Papers Mills 

Pvt. 
Ltd.Khasra 

No-138, 
naipura Kadar, 

Dhanaura, 

Gajraula, 

M/s. Kamakshi 
Papers Pvt. Ltd. 

Gajraula 

8 

The inspection team 
shall also analyse the 

effluent quality at the 
end of the drain as well 

as at the point where 

Mahua starts. 

Team could not visit due to time constraint 

9 

The samples shall also 

be collected from the 
drain nearest to the 

industrial unit. 

Sample was collected from the Bagad River 

10 
The committee may also 
examine the Ambient 

Air Quality in that area. 

Team could not visit due to time constraint 
 

11 

Whether any of the 
industries have a by-

pass mechanism 
provided in the factory, 

even if it has been now 

closed or groundwater 
injection system. 

Could not found 

By-pass 
arrangement 

available 
(CPCB issued 

show cause 

notice on 
13.01.2017) 

12 

The inspection shall also 

verify the agriculture 
areas used for disposal 

of effluent of the 
industries. 

Visited & sample collected 

**** 



1 
 

INSPECTION REPORT OF M/S UMANG DAIRIES LIMITED, GAJRAULA, UP ON 

MAY 01, 2017 BY CPCB, NMCG AND UPPCB OFFICIALS UNDER HON’BLE NGT 

ORDER.  

  

1.0 INTRODUCTION: 

 

Hon’ble NGT vide its order dated 24.04.2017 (M.C Mehta Vs Union of India) constituted a 

special high power committee consisting MS, CPCB, Mr. Sandeep Kumar, NMCG and Mr. 

R.N. Jindal, Director, MoEFCC and MS, UPPCB. As per the Hon’ble NGT order the 13 Units in 

Gajraula has to inspected. M/s Umang Dairies Ltd., Gajraula is one of industry located in 

Gajraula.  

 

M/s Umang Dairies Limited, Gajraula (hereinafter referred as the Unit) manufactures 

Milk, Milk powder, Ghee, and Milk pouch having consented capacity 08 lakh litr/day.    

 

The joint inspection team comprising CPCB, NMCG, and UPPCB official conducted an 

inspection of the Unit on 01.05.2017. The Unit was found to be closed during 

inspection, however aeration tank was operation for stabilization.  

 

The information collected from the representative of the Industry and observations of the 

inspecting team are as follows:  

 

A. General Information  

 

1.  Name of the unit and 

Address 

M/s UMANG DAIRIES LIMITED, GAJRAULA, UP 

2.  Name of the Contact person 

Designation 

Contact  

Email- 

Mr. SURENDRA PAL  

DGM (QA) 

Contact no : 09719120506 

Email : surendrapal@umangdairy.com 

3.  Sector  Dairy Industry  

4.  Products  Milk, Milk powder, Ghee, and Milk pouch  

5.  Production   The average production during Jan-March 2017 is 

annexed at Annexure-1  

6.  Consented Capacity  Raw Milk processing capacity - 08 lakh litr/day 

SMP-25 TPD, Whitener- 25 TPD, Ghee-18 TPD and 

Polly Pack Milk- 05 Lakh Litr/day.  

7.  Status of Unit  Non-operational.  

 

B. Status of Water Pollution and its Control: 

 

8.  Water Source 

 

Water Consumption 

Industrial 

Cooling  

Domestic 

Boiler 

03 Bore wells with water meter installed  

 

m3/day 

956 

256  

250  

- 

9.  Waste Water Generation  

     Industrial 

     Domestic 

 

980 m3/day  

-- 



2 
 

10.  Details of ETP  

ETP Description 

 

 

 

 

ETP comprises of Equalization tank, Primary Clarif ier, 

Dissolved air floatation (DAF), Aeration tank; Secondary 

Clarif ier, Sludge drying beds and Sand filter, RO 

system, Ultra Filtration system.  

The reject of RO is mixed with freshwater and disposed 

of in land application.   

The RO permeate is used in process, floor cleaning, 

washing, etc.   

11.  OCEMS installation & 

Connectiv ity 

Camera and flow meter installed at the secondary 

clarif ier outlet.   

The Unit is not a ZLD plant as they dispose off the 

effluent through land application. Therefore, needs to 

install OCEMS for pH, BOD, COD, TSS and flow.  

12.  Point of Ultimate Disposal  Treated effluent is used for land application and  some 

part in process and Floor cleaning, washing. 

13.  Status of Consent under 

the Water Act- 1974 

Valid up to 31.12.2017  

 

Part C: Air pollution:  

 

14.  Sources of Air Pollution  02 Boilers   

15.  Type of Fuel used  Fuel- Agro fuel     

16.  APCD /Air Pollution Control 

Device  

Dust collector and Bag filter (as informed by then 

Unit)  

17.  Consent status Valid up to 31.12.2017  

 

 

2. OBSERVATIONS:   

 

1. The Unit was closed during visit.   

2. The Unit as consent valid upto 31.12.2017 under Water/Air and HW Rules.   

3. The Unit has 3 bore wells for ground water abstraction and has installed water meter 

with logbooks.   

4. Sewage treatment. The Unit has septic tank for the colony and industrial sewage 

wastewater.   

5. ETP is based on ASP process followed by Sand filter and RO/UF treatment process.   

6. ETP was operational for stabilising the biomass in aeration tank so that the plant can 

handle raw effluent at any time.  

7. The RO Reject (262 KLD) is diluted with freshwater (500 KLD) and mixed effluent is 

used for planation/land application (10 acres). The unit shall discontinue the 

process of dilution of RO reject with freshwater for disposal of RO reject.   

8. CGWA permission under process and RO, CGWA has recommended for NOC.  

9. Dedicated energy meter was installed for the ETP.   

10. Flowmeter ware installed at the inlet & outlet of ETP.  



3 
 

11. Camera and flowmeter were installed at the ETP, however the Unit is not a ZLD plant, 

as the treated effluent is used / disposed in land /irrigation purpose. Therefore, needs 

to install real-time OCEMS for pH, BOD, COD, TSS & flow parameters.  

12. Unit was closed during visit.  

 

3.0 RECOMMENDATION:  

 

1. The Unit shall discontinue the process of dilution of RO reject with fresh water for 

disposal of RO reject on land application and should dispose of RO reject in a scientific 

manner.  

2. The Unit should install real-time online effluent monitoring system (OCEMS) for the 

parameter pH, BOD, COD, TSS and flow.  

 

4.0 DATE OF INSPECTION: MAY 01, 2017  

 

5.0 INSPECTION TEAM:   

 

Name  designation & signature of inspecting officer(s)  

 Name Designation and Organization Signature 

A Sh. N.C. Durgapal Scientist 'D'  

B Sh. Kamlesh Singh Scientist 'D'  

C Sh. Vivek Roy Regional Officer, UPPCB, Bijnore  

D Sh.Rajeev Kumar Srivastava ASO, UPPCB, Bijnore  

E Sh. Neeraj Gahlawat Project Officer, NMCG  

 

Umang Diary Pvt Ltd. (ETP) – Unit was closed  

Aeration Tank RO treatment  

  
DAF UASB - Anaerobic treatment  

 

 

 

  



4 
 

INSPECTION REPORT OF M/S CORAL NEWS PRINT, GAJRAULA (UP)  

 

01 Name of the Industry  M/S CORAL NEWS PRINT, GAJRAULA 

(UP)  

02 Date of Inspection 01.05.2017 

03 Name of Contact person with designation 

Phone & Fax No/Email:  

Shri. PPS Chauhan, Director 

9311208775 

04 Operational Status  Closed (since 29.04.2017) 

05 Status of consents  Consent expired on 31.12.2016 
(Water/Air Act)  

For Renewal- Application submitted on 
28.11.2016 (through Hard copy) & 

18.02.2017 (through online mode)  

06 
Product  

Consented capacity  

Newsprint Paper- 20 TPD  

07 Raw material used  Waste paper   

08 Source of Water  Ground Water    

09 No of Bore well , if source is ground water   One (with calibrated water meter and hour 

meter) 

10 Permission of CGWA (Centre Ground Water 
Authority ) 

No  CGWA permission  

11 Status of water cess payment   Rs. 9.0 lakh to be settled towards cess 

12 Quantity of treated effluent  -- 

13 Disposal of treated effluent  Recycled/Reuse and land application  

14 Disposal of ETP Sludge  To other agency in the form of pressed 

board  

15 Status of Energy meter at ETP/STP Installed    

16 ETP units Equalization tank, primary clarif ier, aeration 
tank, secondary clarif ier, treated effluent 

sump and sludge drying beds.  

17 Treatment of wastewater from toilet etc. 

(STP)   

Septic tank   

16 Site of effluent treatment plant (ETP)- sample collection and analysis results:  

A.  General Physico-chemical parameters of ETP – Unit was closed  

Parameters pH TSS 

mg/l 

BOD 

mg/l 

COD 

mg/l 

TDS 

mg/l 

SAR 

Standards 5.5-9.0 -- 30 -- -- 26 

Treated effluent 

sump/tank  

7.79 41 58 194 984 1.96 

 The treated effluent is stored in a holding tank at the outlet.  During visit ETP was 

operational and holding tank was receiv ing treated effluent from secondary clarif ier. 

However, no discharge was found outside the premises / for land application. The Unit 

closed industry on 29.04.2017, in the absence of fresh effluent, the treated effluent (from 

holding tank) was being recycled back into the ETP.  The actual performance of the ETP 

could be ascertain while the Unit is in operation.  

   

17 

Observations: 

1. The Unit was Closed at the time of inspection. As informed by industry the 
production was stopped since 29th April, 2017.  

2. The Unit Consent under Water & Air Act expired on 31.12.2016, however has 

applied for the renewal.  

3. No ‘Author ization’ has been obtained under Hazardous Waste Management Rule 

from UPPCB for disposal of ETP sludge & used oil etc.  

4. The aeration tank of ETP was found operational to stabilize the biomass so that the 



5 
 

plant can handle effluent at any time.  

5. The Unit have only hill screen to recover the fibre reaching the ETP.  

6. Sign of overflow from sludge drying bed observed, capacity of drying beds required 

to be increased.   

7. The sludge press machine is not maintained properly and reflects that it is not 
being used for past one month or so. The sludge management system for primary 

and secondary clarif ier needs to be augmented.   

8. No tertiary treatment (Sand filter/ multi-media filter/ACF) facility found in ETP. 
As per the Charter programme (pulp & paper) in Ganga basin States, industries are 

required to install tertiary treatment system.  

9. The Unit has installed is ‘V’ shaped Notch (flow measurement) at the inlet of ETP & 

online effluent monitoring system (OCEMS) at final discharge line and connected to 
CPCB server.  

10. The position/location of OCEMS needs to be relocated. As the probe/sensor of the 

OCEMS is located in a pit constructed in the outlet drain which will not give the 
real-time monitoring data. The outlet effluent channel receives water along with fly-

ash from boiler area/section.   

11. A Sample from final treated water holding tank was taken for analysis and to assess 
the need for tertiary treatment. No discharge was found during inspection, 

however holding tank is connected to discharge channel. The Unit informed a part 
of treated effluent is used for land application.    

12. The sample analysis of water collected from final treated water holding tank 

showed pH-7.79, BOD-58 mg/l (norms-30 mg/l); TSS-41 mg/l; COD-194 mg/l; 
SAR-1.96 (norms-26). In the absence of fresh effluent (due to closing of industry), 

ETP treated effluent (from holding tank) was being recycled back into the ETP so as 
to maintain the MLSS concentration and to stabilise the ETP.  The actual 

performance of the ETP could be ascertain when the Unit is in operation.  

13. The Unit needs to install tertiary treatment so as to meet the discharge 

effluent standard.  

14. The Unit needs to conduct ground water monitoring to know the impact of treated 
effluent through land application.    

 

15. Bagad River. The Bagad River is close to this industry (approx. 1 Km). The 
informed that no treated effluent is being discharged into the Bagad River and 

treated effluent used in process and for land application.  

16. A sample from Bagad River (downstream, 150 meter down from NH-24) was 
collected during the visit on 01.05.2017 and sample analysis showed pH-7.13, 

BOD-193 mg/l; COD-557 mg/l; TSS-232 mg/l and SAR-48.06. No considerable 
flow was observed in Bagad River during the visit. Sludge was observed in the River 

(downstream) and which requires to be removed. High SAR value indicates, water 
not suitable for irrigation purpose. The SAR discharge norms is fixed at 26 for 

various industries (like pulp & paper Unit, Silicon dioxide making Unit etc).   

Recommendation:  

1. The Unit should install tertiary treatment system at the ETP.  
2. The Unit should install adequate sludge handling and disposal system for the ETP 

sludge (primary and secondary sludge).  
3. The Unit should obtain Authorisation under Hazardous Waste Rules from UPPCB.  

4. The fly ash from the boiler section needs to be disposed of in a scientific manner.  
5. The real-time effluent monitoring system (OCEMS) should be placed/located in the 

discharge line in such a away so as to get the real-time monitoring data.  
 

  



6 
 

18 Photographs taken during inspection- Unit was Closed during visit 

 

  

 Raw material storage Yard Pulper  

 

  

 Sludge drying beds Sign of overflow from Sludge drying beds 

 

  

 Sludge press machine V-notch at Inlet – for flow  

 

  

 Treated effluent sump Aeration tank - sludge settling /sludge 

volume observations  



7 
 

 

  

 Fly-ash in the outlet drain Bagad River  

 
19 Name  designation & signature of inspecting officer(s) 

  Name Designation and Organisation Signatur

e 

A Sh. N.C. Durgapal Scientist 'D'  

B Sh. Kamlesh Singh Scientist 'D'  

C Sh. Vivek Roy Regional Officer, UPPCB, Bijnore  

D Sh.Rajeev Kumar Srivastava ASO, UPPCB, Bijnore  

E Sh. Neeraj Gahlawat Project Officer, NMCG  

 

  



8 
 

INSPECTION REPORT OF M/S TEVA API INDIA PVT. LTD., GAJRAULA (UP)  

 

01 Industry Name  M/S TEVA API INDIA PVT. LTD., GAJRAULA 

(UP) 

02 Date of Inspection 01.05.2017  

03 Name of Contact person with 

designation 
Phone & Fax No/Email:  

Asif Ali Khan, Senior Manager (EHS) 

08395876022 

Asif.khan@teva.co. in 

04 Operational status  In operation during visit  

05 Status of consents  Valid till 31.12.2017   

06 
Product  

Bulk drugs and intermediates – 33105 Kg. /month 
(average Oct., 2016- March, 2017) 

07 Raw material used  Sodium hydroxide, acetone, toluene, Hydrochloric 

acid etc.  

08 Source of Water  Ground Water   

09 No of Bore well , if source is 

ground water   

Two (with calibrated water meter)   

10 Permission of CGWA (Centre 
Ground Water Authority ) 

No (Applied on 29.03.2017)  

11 Status of water cess payment  Water cess return file till March, 2017 

12 Quantity of treated effluent Feeding in ETP 279 KLD (Average January, 2017- 
March, 2017) 

13 Disposal of treated effluent  Recycled/land application 

14 Disposal of ETP sludge TSDF Kanpur 

15 Status of Energy meter at 
ETP/STP 

Installed 

16 ETP units Oil and grease trap, equalization tank, 

neutralization tank, flush mixer, clarif loculator, bio 
reactor I, secondary clarif ier I, bio reactor II, 

secondary clarif ier II, RO,MRVE, MEE, ATFD, spray 
dryer, Incinerator, sludge drying beds. 

17 Treatment of wastewater from 
canteen toilet etc. 

STP  

16 Site of effluent sample collection and analysis results: 

General Physico-chemical parameters 

Parameters pH TSS 

mg/l 

BOD 

mg/l 

COD  

mg/l 

TDS 

mg/l 

Oil & 

Grea
se 

SAR NO3-

N 

ETP 

Standards 
(treated effluent)  

6-8.5 100 30 250  -- 10   

Inlet of ETP 6.63 47 519 1273 312 06 --  

Outlet of ETP  8.21 BDL 04 11 160 06 --  

STP  

Standards 
(treated 
sewage); mg/l  

-- 100 30 -- -- -- -- -- 

Inlet of STP 8.45 22 194 436 -  -- 1.74 

Outlet of STP 7.50 72 88 195 --  3.12 0.99 
 



9 
 

  17 Observations: 

1. The Unit was operational during visit.  

2. The Unit has two bore well however the water meter installed at a distance of 

200m metre from the bore well.   